
Bulletin #35

Manitoba Drug Benefits and Interchangeability Formulary Amendments



Copies of the consolidated regulations for Pharmacare benefits and interchangeable drugs (including the enclosed amendments), will be available, along with a copy of this bulletin on the Internet on February 28, 2002.

<http://www.gov.mb.ca/health/mbdif>

The following changes will be made to the Pharmacare

benefit list effective
February 28, 2002.

| Inside This Issue | |
|---------------------------------------|----------------------------------|
| Part 1 Additions | Page 2 |
| Part 2 Deletion | Page 2 |
| Part 2 Additions & Amendments | Page 2 & 3 |
| Part 3 | Page 4 |
| Product Deletions | Page 5, 6 & 7 |
| Category Deletions | Page 7 |
| Interchangeable Product Price Changes | Page 7, 8, 9, 10, 11, 12 & 13 |
| Discontinued Products | Page 14 |
| Core Submission Requirements - Update | Page 14 |

Bulletin 35
Effective date February 28, 2002

Part 1 Additions

| DIN | TRADE NAME | GENERIC | DOSAGE | FORM | MFG* ABB |
|----------|--------------------------|--|----------|----------------------------|-------------|
| 00609129 | Diclectin | doxylamine succinate pyridoxine hydrochloride | 10/10 mg | Tablets | DUI |
| 02243562 | Hydromorph Contin | hydromorphone HCl | 18 mg | Sustained Release Capsules | PFR |
| 02243097 | Lipitor | atorvastatin calcium | 80 mg | Tablets | PFI |
| 02243942 | Teveten | eprosartan mesylate | 600 mg | Tablets | SPH |

* Abbreviation of Manufacturers' Names

Part 2 Deletion

| | | | | |
|---|--|----------|---------|-----|
| <ul style="list-style-type: none"> Diclectin Moved to Part 1 | doxylamine succinate pyridoxine hydrochloride | 10/10 mg | Tablets | DUI |
|---|--|----------|---------|-----|

Part 2 Additions and Amendments

| | | | | |
|--|-----------|-----------------|---------|-----|
| <ul style="list-style-type: none"> Mobicox | meloxicam | 7.5 mg 15 mg | Tablets | BOE |
|--|-----------|-----------------|---------|-----|

- For the long-term treatment of osteoarthritis or rheumatoid arthritis in patients who have one or more of the risk factors listed below:
 - (a) previous peptic ulcer, gastrointestinal bleeding, gastric outlet obstruction (endoscopy or radiographic evidence);
 - (b) elderly (more than 65 years of age);
 - (c) concurrent warfarin therapy;
 - (d) bleeding disorders;
 - (e) concurrent prednisone therapy at doses greater than 5mg/day for more than 2 weeks;
 - (f) serious concomitant diseases such as congestive heart failure (CHF) or chronic renal failure (CRF) that compromise gastrointestinal blood flow.

Bulletin 35

Effective date February 28, 2002

NOTE: For treatment of osteoarthritis, patients must have completed an adequate trial of acetaminophen. If a patient is receiving a proton pump inhibitor (PPI) for reflux disease, COX-2 inhibitors are not warranted for additional protection.

Mobicox is NOT covered for ACUTE PAIN.

- The criteria for **Plavix** has been revised as follows:
 - Plavix will be reimbursed for patients:
 - (a) For secondary prevention of vascular ischemic events ie: myocardial infarction or stroke
 - (i) who are known to be or become intolerant to ASA or ticlopidine, or
 - (ii) who continue to have TIA or stroke symptoms or myocardial infarction while being treated with ASA or ticlopidine.

NOTE: ASA should be first line for the secondary prevention of vascular ischemic events such as myocardial infarction or stroke. Before abandoning ASA, efforts should be made to improve tolerability of ASA by reducing the dose, taking it with food and using enteric coated ASA.

- (b) Post coronary stent implantation x 28 days in combination with ASA.
- (c) Acute coronary syndromes (ACS) for a maximum of 6 months.

NOTE: Acute coronary syndromes (ACS) include unstable angina and non ST - elevation MI.

| | | | | |
|---------------|--------------------------------|-------|---------|-----|
| • Serc | betahistine dihydrochloride | 16 mg | Tablets | SPH |
|---------------|--------------------------------|-------|---------|-----|

- For treatment of Meniere's disease not responding to alternative treatments.

| | | | | |
|-----------------------------|--------------|--------|---------|-----|
| • Zomig Rapimelt | zolmitriptan | 2.5 mg | Tablets | AZC |
|-----------------------------|--------------|--------|---------|-----|

- For treatment of ACUTE migraine attacks in patients where standard therapy has failed - to a maximum of 144 tablets per benefit year.

Part 3

Bulletin 35

Effective date February 28, 2002

The following products will be considered for Pharmacare reimbursement upon an individual prescriber/patient request basis.

| | | | | |
|-----------------|----------------|--------------|---------------------|-----|
| • Mirena | levonorgestrel | 52 mg/insert | Intrauterine System | BEX |
|-----------------|----------------|--------------|---------------------|-----|

- For contraception and not for treatment of menorrhagia.

| | | | | |
|------------------|------------|--------|----------|-----|
| • Prograf | tacrolimus | 0.5 mg | Capsules | FUJ |
|------------------|------------|--------|----------|-----|

- For the prophylaxis of organ rejection in patients receiving allogeneic liver or kidney transplants.
- For use in atopic dermatitis resistant to potent steroids and oral cyclosporine.

| | | | | |
|------------------|-----------|--------|---------|-----|
| • Zyvoxam | linezolid | 600 mg | Tablets | PNU |
|------------------|-----------|--------|---------|-----|

1. For patients with gram positive infections that are allergic to or intolerant of beta-lactams, sulfa drugs, clindamycin, cephalosporins, aminoglycosides, quinolones and vancomycin;
2. documented non-resolving infection caused by a gram-positive micro-organism;
3. documented infections with strains of methicillin-resistant *Staphylococcus aureus* (MRSA) resistant to sulfa drugs, clindamycin, quinolones and doxycycline;
4. prescription by recognized consultants in infectious diseases only;
5. guaranteed once weekly complete blood counts to monitor status of bone marrow.

Drugs reviewed but not recommended for Pharmacare reimbursement at this time:

| | | | | |
|--------------------|--------------|---------|------------------------|-----|
| • Androderm | testosterone | 12.2 mg | Transdermal Pad | PAL |
| • Zenapax | daclizumab | 5 mg/mL | Solution for Injection | HLR |

Bulletin 35

Effective date February 28, 2002

Product Deletions

The following products have been deleted (notification was provided in Bulletin 34):

| | | | | |
|----------|----------------------------|--------------------------|---------------|-------------------------------|
| 02155885 | Adalat PA | nifedipine | 10 mg | Prolonged Action Tablets |
| 02155893 | Adalat PA | nifedipine | 20 mg | Prolonged Action Tablets |
| 02229707 | Alti-Acyclovir | acyclovir | 200 mg | Tablets |
| 02229708 | Alti-Acyclovir | acyclovir | 400 mg | Tablets |
| 02167808 | Alti-Bromazepam | bromazepam | 1.5 mg | Tablets |
| 02167816 | Alti-Bromazepam | bromazepam | 3 mg | Tablets |
| 00878723 | Alti-Clobetasol Propionate | clobetasol-17 propionate | 0.05% | Cream |
| 00881678 | Alti-Clobetasol Propionate | clobetasol-17 propionate | 0.05% | Ointment |
| 00878707 | Alti-Clobetasol Propionate | clobetasol-17 propionate | 0.05% | Scalp Lotion |
| 01948776 | Alti-Desipramine HCl | desipramine HCl | 10 mg | Tablets |
| 02140039 | Alti-Doxycycline | doxycycline | 100 mg | Capsules |
| 00675202 | Alti-Flurbiprofen | flurbiprofen | 50 mg | Tablets |
| 02218429 | Alti-Moclobemide | moclobemide | 300 mg | Tablets |
| 02139952 | Alti-Piroxicam | piroxicam | 10 mg | Capsules |
| 02139960 | Alti-Piroxicam | prioxicam | 20 mg | Capsules |
| 02139979 | Alti-Prazosin | prazosin | 1 mg | Tablets |
| 02194422 | Alti-Ticlopidine | ticlopidine HCl | 250 mg | Tablets |
| 00614351 | Alti-Triazolam | triazolam | 0.125 mg | Tablets |
| 00614378 | Alti-Triazolam | triazolam | 0.25 mg | Tablets |
| 00867365 | Alti-Verapamil | verapamil HCl | 80 mg | Tablets |
| 00867373 | Alti-Verapamil | verapamil HCl | 120 mg | Tablets |
| 02041308 | Amoxil | amoxicillin | 500 mg | Capsules |
| 02194082 | Aristocort | triamcinolone | 2 mg | Tablets |
| 02231430 | Asmavent | sabutamol sulfate | 2.5 mg/2.5 mL | Unit Dose Solution Nebules |
| 02134853 | Atropisol | atropine sulfate | 1% | Ophthalmic Solution |
| 02237861 | Capril | captopril | 12.5 mg | Tablets |
| 02237862 | Capril | captopril | 25 mg | Tablets |
| 02237863 | Capril | captopril | 50 mg | Tablets |

Bulletin 35

Effective date February 28, 2002

| | | | | |
|--|-----------------|---------------------------------|-------------|-------------------------|
| 02237864 | Capril | captopril | 100 mg | Tablets |
| 02217414 | Deproic | valproic acid | 250 mg | Capsules |
| 02231489 | Deproic | valproic acid | 500 mg | Enteric Coated Capsules |
| 01919547 | Dyazide | triamterene-hydrochlorothiazide | 50 mg-25 mg | Tablets |
| 00880191 | Garatec | gentamicin sulfate | 5 mg/mL | Ophthalmic Solution |
| 00880205 | Garatec | gentamicin sulfate | 5 mg/mL | Otic Solution |
| 02239319 | Gen-Etodolac | etodolac | 200 mg | Capsules |
| 02239320 | Gen-Etodolac | etodolac | 300 mg | Capsules |
| 02240849 | Gen-Fluvoxamine | fluvoxamine maleate | 50 mg | Tablets |
| 02240850 | Gen-Fluvoxamine | fluvoxamine maleate | 100 mg | Tablets |
| 02243431 | Gen-Naproxen EC | naproxen | 250 mg | Enteric Coated Tablets |
| 00013781 Old din 02241794 New din | Honvol | diethylstilbestrol diphosphate | 100 mg | Tablets |
| 01934147 | Indotec | indomethacin | 50 mg | Suppositories |
| 02042614 | Isordil | isosorbide dinitrate | 30 mg | Tablets |
| 02170035 | Loxapac | loxapine succinate | 50 mg | Tablets |
| 02170655 | Methotrexate | methotrexate | 20 mg/mL | Injection |
| 00624268 | M.O.S.-10 | morphine HCl | 10 mg | Suppositories |
| 00624276 | M.O.S.-20 | morphine HCl | 20 mg | Suppositories |
| 00636681 | M.O.S.-30 | morphine HCl | 30 mg | Suppositories |
| 00288217 | Nadostine | nystatin | 100,000 U/g | Topical Cream |
| 00288195 | Nadostine | nystatin | 100,000 U/g | Topical Ointment |
| 00288209 | Nadostine | nystatin | 25,000 U/g | Vaginal Cream |
| 00549657 | Novo-Pranol | propranolol | 120 mg | Tablets |
| 02229862 | Orcipren | orciprenaline sulfate | 2 mg/mL | Syrup |
| 02229393 | Pilocarpine | pilocarpine HCl | 1% | Ophthalmic Solution |
| 02229394 | Pilocarpine | pilocarpine HCl | 2% | Ophthalmic Solution |

Bulletin 35

Effective date February 28, 2002

| | | | | |
|----------|--------------------|-----------------------------|--------------|---------------------|
| 02229395 | Pilocarpine | pilocarpine HCl | 4% | Ophthalmic Solution |
| 02043343 | Phospholine Iodide | echothiophate iodide | 12.5 mg/5 mL | Injection |
| 02222035 | Serc | betahistine dihydrochloride | 4 mg | Tablets |
| 01916815 | Tagamet | cimetidine | 300 mg | Tablets |
| 01916785 | Tagamet | cimetidine | 400 mg | Tablets |
| 01916777 | Tagamet | cimetidine | 600 mg | Tablets |
| 02238708 | Tomycine | tobramycin | 0.3% | Ophthalmic Solution |

The following product has been deleted:

| | | | | |
|----------|----------|------------------|----|--------------------------------|
| 02212951 | Atropine | atropine sulfate | 1% | Ophthalmic Solution (62.70) |
|----------|----------|------------------|----|--------------------------------|

Category Deletions

The following categories have been deleted:

- Amoxicillin/Clavulanic Acid - 25/6.25 mg - Oral Suspension
- Amoxicillin/Clavulanic Acid - 50/12.5 mg - Oral Suspension
- Labetalol - 200 mg - Tablets
- Propranolol HCl - 120 mg - Tablets

Interchangeable Product Price Changes

The following changes in prices have occurred:

| | | | | | |
|----------|-----------------|-------------------------------------|---------|------------|----------|
| 02204517 | Novo-Acebutolol | acebutolol HCl | 100 mg | FC Tablets | 17.93 |
| 02204525 | Novo-Acebutolol | acebutolol HCl | 200 mg | FC Tablets | 26.84 |
| 02204533 | Novo-Acebutolol | acebutolol HCl | 400 mg | FC Tablets | 53.33 |
| 01913484 | Novo-Alprazol | alprazolam | 0.25 mg | Tablets | 8.36 |
| 01913492 | Novo-Alprazol | alprazolam | 0.5 mg | Tablets | **10.12 |
| 01937219 | Novamilor | amiloride HCl - hydrochlorothiazide | 5/50 mg | Tablets | **21.09 |
| 02239835 | Novo-Amiodarone | amiodarone HCl | 200 mg | Tablets | **142.68 |

Bulletin 35
Effective date February 28, 2002

| | | | | | |
|----------|----------------------------|-------------------------------------|--------------|---------------------|---------|
| 02036347 | Novamoxin | amoxicillin | 125 mg | Chewable Tablets | **25.47 |
| 02036355 | Novamoxin | amoxicillin | 250 mg | Chewable Tablets | **37.51 |
| 00406724 | Novamoxin | amoxicillin | 250 mg | Capsules | 11.35 |
| 00406716 | Novamoxin | amoxicillin | 500 mg | Capsules | 22.11 |
| 00452149 | Novamoxin | amoxicillin | 125 mg/5 mL | Oral Liquid | 2.20 |
| 00452130 | Novamoxin | amoxicillin | 250 mg/5 mL | Oral Liquid | 3.30 |
| 01934171 | Novamoxin Sugar Reduced | amoxicillin | 125 mg/5 mL | Oral Liquid | 2.20 |
| 01934163 | Novamoxin Sugar Reduced | amoxicillin | 250 mg/5 mL | Oral Liquid | 3.30 |
| 00020877 | Novo-Ampicillin | ampicillin | 250 mg | Capsules | **9.01 |
| 01912062 | Novo-Atenol | atenolol | 50 mg | Tablets | 38.67 |
| 01912054 | Novo-Atenol | atenolol | 100 mg | Tablets | 63.55 |
| 02236819 | Novo-Azathioprine | azathioprine | 50 mg | Tablets | 59.60 |
| 02229799 | Novo-Benzylamine | benzylamine HCl | 0.15% | Oral Rinse | 3.19 |
| 02230584 | Novo-Bromazepam | bromazepam | 3 mg | Tablets | 9.70 |
| 02230585 | Novo-Bromazepam | bromazepam | 6 mg | Tablets | 14.17 |
| 02231492 | Novo-Buspirone | buspirone | 10 mg | Tablets | **71.73 |
| 01942999 | Novo-Captopril | captopril | 100 mg | Tablets | 114.35 |
| 00782718 | Novo-Carbamaz | carbamazepine | 200 mg | Tablets | **8.75 |
| 00021261 | Novo-Chloroquine | chloroquine phosphate | 250 mg | Tablets | **8.77 |
| 02139189 | Novo-Cholamine Reg. | cholestyramine resin (anhydrous) | 4 grams/dose | Oral Powder | **52.17 |
| 02139197 | Novo-Cholamine Light | cholestyramine resin (anhydrous) | 4 grams/dose | Oral Powder | 52.17 |
| 00603678 | Novo-Cimetidine | cimetidine | 400 mg | Tablets | 14.85 |
| 00603686 | Novo-Cimetidine | cimetidine | 600 mg | Tablets | 18.92 |
| 00663727 | Novo-Cimetidine | cimetidine | 800 mg | Tablets | 27.83 |
| 02241709 | Novo-Clindamycin | clindamycin HCl | 150 mg | Capsules | 59.76 |
| 02241710 | Novo-Clindamycin | clindamycin HCl | 300 mg | Capsules | 119.54 |
| 02238334 | Novo-Clobazam | clobazam | 10 mg | Tablets | 26.33 |
| 02239024 | Novo-Clonazepam | clonazepam | 0.5 mg | Tablets | **12.83 |
| 02239025 | Novo-Clonazepam | clonazepam | 2 mg | Tablets | **22.11 |
| 02046121 | Novo-Clonidine | clonidine HCl | 0.1 mg | Tablets | 19.42 |
| 02046148 | Novo-Clonidine | clonidine HCl | 0.2 mg | Tablets | 34.64 |
| 02230256 | Novo-Clopramine | clomipramine HCl | 10 mg | Tablets | 17.89 |
| 02130165 | Novo-Clopramine | clomipramine HCl | 25 mg | Tablets | 24.37 |
| 02130173 | Novo-Clopramine | clomipramine HCl | 50 mg | Tablets | 44.86 |
| 00628190 | Novo-Cloprate | clorazepate dipotassium | 3.75 mg | Capsules | **7.63 |

Bulletin 35
Effective date February 28, 2002

| | | | | | |
|----------|-----------------------|-------------------------|-------------|------------------------|-------------------------|
| 00628204 | Novo-Clopatate | clorazepate dipotassium | 7.5 mg | Capsules | **16.84 |
| 00628212 | Novo-Clopatate | clorazepate dipotassium | 15 mg | Capsules | **28.79 |
| 00337765 | Novo-Cloxin | cloxacillin | 250 mg | Capsules | **10.92 |
| 00337773 | Novo-Cloxin | cloxacillin | 500 mg | Capsules | **21.41 |
| 00337757 | Novo-Cloxin | cloxacillin | 125 mg/5 mL | Oral Liquid | **2.62 |
| 02080052 | Novo-Cycloprine | cyclobenzaprine HCl | 10 mg | Tablets | 41.42 |
| 02223333 | Novo-Desipramine | desipramine HCl | 50 mg | Tablets | 45.21 |
| 02239355 | Novo-Difenac K | diclofenac potassium | 50 mg | Tablets | **43.31 |
| 00808539 | Novo-Difenac | diclofenac sodium | 25 mg | Enteric Coated Tablets | **20.92 |
| 00808547 | Novo-Difenac | diclofenac sodium | 50 mg | Enteric Coated Tablets | 43.31 |
| 02174677 | Novo-Difenac | diclofenac sodium | 50 mg | Suppositories | **68.60 |
| 02174685 | Novo-Difenac | diclofenac sodium | 100 mg | Suppositories | 92.37 |
| 02158582 | Novo-Difenac SR | diclofenac sodium | 75 mg | Slow Release Tablets | 62.77 |
| 02048698 | Novo-Difenac SR | diclofenac sodium | 100 mg | Slow Release Tablets | 86.61 |
| 02048493 | Novo-Diflunisal | diflunisal | 250 mg | Tablets | **46.59 |
| 02048507 | Novo-Diflunisal | diflunisal | 500 mg | Tablets | **56.98 |
| 00862932 | Novo-Diltazem | diltiazem HCl | 60 mg | Tablets | 40.01 |
| 00021423 | Novo-Dimenate | dimenhydrinate | 50 mg | Tablets | 4.14 |
| 00784419 | Novo-Dipiradol | dipyridamole | 25 mg | Tablets | **11.45 |
| 00784427 | Novo-Dipiradol | dipyridamole | 50 mg | Tablets | **16.61 |
| 00784435 | Novo-Dipiradol | dipyridamole | 75 mg | Tablets | **24.23 |
| 00842044 | Novo-Docusate Calcium | docusate calcium | 240 mg | Capsules | **8.98 |
| 02157195 | Novo-Domperidone | domperidone maleate | 10 mg | Tablets | 16.46 |
| 02242728 | Novo-Doxazosin | doxazosin mesylate | 1 mg | Tablets | 38.12 |
| 02242729 | Novo-Doxazosin | doxazosin mesylate | 2 mg | Tablets | 45.74 |
| 02242730 | Novo-Doxazosin | doxazosin mesylate | 4 mg | Tablets | 59.46 |
| 01913425 | Novo-Doxepin | doxepin HCl | 25 mg | Capsules | 15.73 |
| 01913433 | Novo-Doxepin | doxepin HCl | 50 mg | Capsules | 24.51 |
| 01913441 | Novo-Doxepin | doxepin HCl | 75 mg | Capsules | 52.51 |
| 01913476 | Novo-Doxepin | doxepin HCl | 150 mg | Capsules | **104.21 |
| 02022133 | Novo-Famotidine | famotidine | 20 mg | Tablets | 64.86 |
| 02022141 | Novo-Famotidine | famotidine | 40 mg | Tablets | 116.73 |
| 00021458 | Novo-Ferrogluc | ferrous gluconate | 300 mg | Tablets | **2.75 (2.55) |

Bulletin 35
Effective date February 28, 2002

| | | | | | |
|----------|-------------------|---------------------------------|-------------|------------------------------|---------|
| 02216582 | Novo-Fluoxetine | fluoxetine | 10 mg | Capsules | 129.50 |
| 02216590 | Novo-Fluoxetine | fluoxetine | 20 mg | Capsules | 111.23 |
| 02100509 | Novo-Flurprofen | flurbiprofen | 50 mg | Tablets | **28.20 |
| 02100517 | Novo-Flurprofen | flurbiprofen | 100 mg | Tablets | **38.59 |
| 02230089 | Novo-Flutamide | flutamide | 250 mg | Tablets | 148.83 |
| 02239953 | Novo-Fluvoxamine | fluvoxamine maleate | 50 mg | Tablets | 54.47 |
| 02239954 | Novo-Fluvoxamine | fluvoxamine maleate | 100 mg | Tablets | 97.92 |
| 02231015 | Novo-Furantoin | nitrofurantoin macrocrystals | 50 mg | Capsules | **25.04 |
| 02231016 | Novo-Furantoin | nitrofurantoin macrocrystals | 100 mg | Capsules | **25.47 |
| 02241704 | Novo-Gemfibrozil | gemfibrozil | 300 mg | Capsules | 32.60 |
| 02238103 | Novo-Gliclazide | gliclazide | 80 mg | Tablets | 30.69 |
| 01913670 | Novo-Glyburide | glyburide | 2.5 mg | Tablets | 4.32 |
| 01913689 | Novo-Glyburide | glyburide | 5 mg | Tablets | 7.51 |
| 00738824 | Novo-Hydroxyzin | hydroxyzine HCl | 10 mg | Capsules | **3.65 |
| 00759465 | Novo-Hylazin | hydralazine HCl | 10 mg | Tablets | **10.14 |
| 00759473 | Novo-Hylazin | hydralazine HCl | 25 mg | Tablets | **18.08 |
| 00759481 | Novo-Hylazin | hydralazine HCl | 50 mg | Tablets | **27.80 |
| 02231184 | Novo-Indapamide | indapamide | 2.5 mg | Tablets | 32.75 |
| 02231061 | Novo-Ketoconazole | ketoconazole | 200 mg | Tablets | 130.19 |
| 01981528 | Novo-Keto-EC | ketoprofen | 50 mg | Enteric Coated Tablets | **18.28 |
| 02230730 | Novo-Ketotifen | ketotifen fumarate | 1 mg | Tablets | 69.69 |
| 02176084 | Novo-Ketotifen | ketotifen fumarate | 1 mg/5 mL | Oral Liquid | 14.63 |
| 02230201 | Novo-Ketorolac | ketorolac tromethamine | 10 mg | Tablets | 50.05 |
| 02197456 | Novo-Levobunolol | levobunolol HCl | 0.25% | Ophthalmic Solution | 129.40 |
| 02197464 | Novo-Levobunolol | levobunolol HCl | 0.5% | Ophthalmic Solution | 171.20 |
| 00583413 | Novo-Lexin | cephalexin | 250 mg | Tablets | 16.42 |
| 00583421 | Novo-Lexin | cephalexin | 500 mg | Tablets | 32.85 |
| 00342106 | Novo-Lexin | cephalexin | 125 mg/5 mL | Oral Liquid | **3.55 |
| 02132591 | Novo-Loperamide | loperamide | 2 mg | Tablets | 27.13 |
| 00711101 | Novo-Lorazem | lorazepam | 0.5 mg | Oral Tablets | 5.14 |
| 00637742 | Novo-Lorazem | lorazepam | 1 mg | Oral Tablets | 5.24 |
| 00637750 | Novo-Lorazem | lorazepam | 2 mg | Oral Tablets | 8.51 |
| 02158604 | Novo-Maprotiline | maprotiline | 10 mg | Tablets | **16.67 |
| 02158612 | Novo-Maprotiline | maprotiline | 25 mg | Tablets | **22.72 |
| 02158620 | Novo-Maprotiline | maprotiline | 50 mg | Tablets | **43.01 |
| 02158639 | Novo-Maprotiline | maprotiline | 75 mg | Tablets | **58.74 |

Bulletin 35
Effective date February 28, 2002

| | | | | | |
|----------|--------------------------|-----------------------------|---------------------|---------------------------|---------------------------|
| 02221284 | Novo-Medrone | medroxyprogesterone acetate | 2.5 mg | Tablets | **8.73 |
| 02221292 | Novo-Medrone | medroxyprogesterone acetate | 5 mg | Tablets | 17.26 |
| 02221306 | Novo-Medrone | medroxyprogesterone acetate | 10 mg | Tablets | 34.86 |
| 02045710 | Novo-Metformin | metformin HCl | 500 mg | Tablets | 13.38 |
| 00337420 | Novo-Methacin | indomethacin | 25 mg | Capsules | 9.58 |
| 00337439 | Novo-Methacin | indomethacin | 50 mg | Capsules | 16.62 |
| 02176130 | Novo-Methacin | indomethacin | 50 mg | Suppositories | 72.93 |
| 02176149 | Novo-Methacin | indomethacin | 100 mg | Suppositories | 98.01 |
| 00684035 | Novo-Metoprol | metoprolol tartrate | 50 mg | Tablets | 13.48 |
| 00842648 | Novo-Metoprol (uncoated) | metoprolol tartrate | 50 mg | Tablets | 13.48 |
| 00648043 | Novo-Metoprol | metoprolol tartrate | 100 mg | Tablets | 24.45 |
| 00842656 | Novo-Metoprol (uncoated) | metoprolol tartrate | 100 mg | Tablets | 24.45 |
| 01964909 | Novo-Mepazine | methotrimeprazine | 5 mg | Tablets | 5.81 |
| 01964925 | Novo-Mepazine | methotrimeprazine | 25 mg | Tablets | 12.44 |
| 01964933 | Novo-Mepazine | methotrimeprazine | 50 mg | Tablets | 16.95 |
| 02230359 | Novo-Mexiletine | mexiletine HCl | 100 mg | Capsules | **38.37 |
| 02230360 | Novo-Mexiletine | mexiletine HCl | 200 mg | Capsules | **51.38 |
| 02108143 | Novo-Minocycline | minocycline HCl | 50 mg | Capsules | 58.85 |
| 02239746 | Novo-Moclobemide | moclobemide | 100 mg | Tablets | 27.72 |
| 02239747 | Novo-Moclobemide | moclobemide | 150 mg | Tablets | 40.19 |
| 02239748 | Novo-Moclobemide | moclobemide | 300 mg | Tablets | **78.94 |
| 02240867 | Novo-Nabumetone | nabumetone | 500 mg | Tablets | **55.28 (55.25) |
| 02240868 | Novo-Nabumetone | nabumetone | 750 mg | Tablets | **75.08 |
| 02231327 | Novo-Naprox | naproxen | 750 mg | Sustained Release Tablets | **83.64 |
| 00021555 | Novo-Nidazol | metronidazole | 250 mg | Oral Tablets | **3.58 |
| 02047462 | Novo-Nifedin | nifedipine | 5 mg | Capsules | 26.84 |
| 02240457 | Novo-Nizatidine | nizatidine | 150 mg | Capsules | 58.16 |
| 02240458 | Novo-Nizatidine | nizatidine | 300 mg | Capsules | 105.38 |
| 02237682 | Novo-Norfloxacin | norfloxacin | 400 mg | Tablets | **167.83 |
| 02231781 | Novo-Nortriptyline | nortriptyline | 10 mg | Capsules | 13.86 |
| 02231782 | Novo-Nortriptyline | nortriptyline | 25 mg | Capsules | 28.01 |
| 02230394 | Novo-Oxybutynin | oxybutynin chloride | 5 mg | Tablets | 27.34 |
| 00021202 | Novo-Pen-VK 500 | penicillin V (potassium) | 500,000 IU (300 mg) | Tablets | 4.13 |
| 00363677 | Novo-Peridol | haloperidol | 1 mg | Tablets | **6.75 |
| 00713449 | Novo-Peridol | haloperidol | 10 mg | Tablets | **14.63 |

Bulletin 35
Effective date February 28, 2002

| | | | | | |
|----------|--------------------------|--|--------------------------------|-----------------------|---------|
| 00740675 | Novo-Pranol | propranolol HCl | 20 mg | Tablets | **3.81 |
| 00496499 | Novo-Pranol | propranolol HCl | 40 mg | Tablets | 3.83 |
| 00496502 | Novo-Pranol | propranolol HCl | 80 mg | Tablets | **6.44 |
| 00232378 | Novo-Prednisone | prednisone | 50 mg | Tablets | 12.05 |
| 00629332 | Novo-Profen | ibuprofen | 300 mg | Tablets | **3.20 |
| 00629359 | Novo-Profen | ibuprofen | 600 mg | Tablets | **5.32 |
| 00021350 | Novo-Propamide | chlorpropamide | 250 mg | Tablets | **4.60 |
| 00364282 | Novo-Purol | allopurinol | 100 mg | Tablets | **2.09 |
| 00565342 | Novo-Purol | allopurinol | 200 mg | Tablets | **3.67 |
| 00363693 | Novo-Purol | allopurinol | 300 mg | Tablets | **4.52 |
| 00021008 | Novo-Quinine | quinine sulfate | 200 mg | Capsules | **11.72 |
| 00021016 | Novo-Quinine | quinine sulfate | 300 mg | Capsules | **18.26 |
| 00828564 | Novo-Ranidine | ranitidine HCl | 150 mg | Tablets | 44.46 |
| 00620955 | Novo-Salmol | salbutamol | 2 mg | Tablets | **7.14 |
| 00620963 | Novo-Salmol | salbutamol | 4 mg | Tablets | **11.79 |
| 00874086 | Novo-Salmol | salbutamol | 200 dose - 0.100 mg/dose | Inhalation aerosol | **2.55 |
| 02068087 | Novo-Selegiline | selegiline HCl | 5 mg | Tablets | 139.15 |
| 02240485 | Novo-Sertraline | sertraline HCl | 25 mg | Capsules | 55.44 |
| 02240484 | Novo-Sertraline | sertraline HCl | 50 mg | Capsules | 110.88 |
| 02240481 | Novo-Sertraline | sertraline HCl | 100 mg | Capsules | 121.28 |
| 00458686 | Novo-Sorbide | isosorbide dinitrate | 10 mg | Tablets | **1.76 |
| 02231181 | Novo-Sotalol | sotalol HCl | 80 mg | Tablets | **65.25 |
| 02231182 | Novo-Sotalol | sotalol HCl | 160 mg | Tablets | 71.41 |
| 00613231 | Novo-Spirozine 25 | spironolactone- hydrochlorothiazide | 25 mg - 25 mg | Tablets | **9.45 |
| 00613215 | Novo-Spiroton | spironolactone | 25 mg | Tablets | **7.61 |
| 02045702 | Novo-Sucralate | sucralfate | 1 gram | Tablets | **32.36 |
| 00745588 | Novo-Sundac | sulindac | 150 mg | Tablets | **42.06 |
| 00745596 | Novo-Sundac | sulindac | 200 mg | Tablets | **53.24 |
| 00851965 | Novo-Tamoxifen | tamoxifen citrate | 10 mg | Tablets | 19.25 |
| 00851973 | Novo-Tamoxifen | tamoxifen citrate | 20 mg | Tablets | 38.50 |
| 02230095 | Novo-Temazepam | temazepam | 15 mg | Capsules | 12.12 |
| 02230102 | Novo-Temazepam | temazepam | 30 mg | Capsules | 14.59 |
| 02231314 | Novo-Tenoxicam | tenoxicam | 20 mg | Tablets | 100.32 |
| 02230805 | Novo-Terazosin | terazosin HCl | 1 mg | Tablets | 38.39 |
| 02230806 | Novo-Terazosin | terazosin HCl | 2 mg | Tablets | 48.80 |
| 02230807 | Novo-Terazosin | terazosin HCl | 5 mg | Tablets | 66.28 |
| 02230808 | Novo-Terazosin | terazosin HCl | 10 mg | Tablets | 97.02 |
| 02179679 | Novo-Tiaprofenic Acid | tiaprofenic acid | 200 mg | Tablets | 37.81 |
| 02179687 | Novo-Tiaprofenic Acid | tiaprofenic acid | 300 mg | Tablets | **45.14 |

Bulletin 35

Effective date February 28, 2002

| | | | | | |
|----------|----------------|-------------------------------|---------------------|---------------------|---------|
| 01947796 | Novo-Timol | timolol maleate | 5 mg | Tablets | **18.14 |
| 01947818 | Novo-Timol | timolol maleate | 10 mg | Tablets | **28.29 |
| 02048523 | Novo-Timol | timolol maleate | 0.25% | Ophthalmic Solution | 170.50 |
| 02144263 | Novo-Trazodone | trazodone HCl | 50 mg | Tablets | 24.35 |
| 02144271 | Novo-Trazodone | trazodone HCl | 100 mg | Tablets | 43.52 |
| 02144298 | Novo-Trazodone | trazodone HCl | 150 mg | Tablets | 63.93 |
| 00510637 | Novo-Trimel | trimethoprim-sulfamethoxazole | 80 mg - 400 mg | Tablets | 5.30 |
| 00510645 | Novo-Trimel | trimethoprim-sulfamethoxazole | 160 mg - 800 mg | Tablets | 13.43 |
| 00726540 | Novo-Trimel | trimethoprim-sulfamethoxazole | 40 mg - 200 mg/5 mL | Oral Suspension | 2.18 |
| 00812331 | Novo-Veramil | verapamil HCl | 80 mg | Tablets | 30.09 |
| 00812358 | Novo-Veramil | verapamil HCl | 120 mg | Tablets | 46.75 |
| 00605859 | Rhthro E.S. | erythromycin ethylsuccinate | 200 mg/5mL | Oral Liquid | **6.80 |
| 00652318 | Rythro E.S. | erythromycin ethylsuccinate | 400 mg/5 mL | Oral Liquid | **9.11 |

****The price change has resulted in a change to the lowest price in the category.**

() Denotes the price of the lowest generic product in the product category.

Bulletin 35

Effective date February 28, 2002

Discontinued Products

Notice has been received from the manufacturer that the following products have been discontinued. They will be deleted with the next Formulary amendments.

| | | | | |
|----------|-------------|-----------------|--------|---------------------|
| 00565369 | Novo-Naprox | naproxen | 125 mg | Tablets |
| 02048515 | Novo-Timol | timolol maleate | 0.5% | Ophthalmic Solution |

Manufacturer Core Drug Submission Requirements for Manitoba - Update

Please note that the Authorization Letter used by industry (Template) to allow Manitoba Health to share information with other stakeholders now includes The Canadian Coordinating Office for Health Technology Assessment (CCOHTA).

Authorization Letter (Template)

Date:

To: Manitoba Health c/o Mr. Jack Rosentreter

Reference: (drug name, strength and dosage form)

This letter authorizes Manitoba Health to gain access to all information with respect to the product in the possession of the Health Protection Branch of Health Canada, the government of any province or territory in Canada, or the Patented Medicine Prices Review Board; and authorizes the Minister to disclose any information with respect to the product in the possession of Manitoba Health to the Health Protection Branch, to the government of a province or territory in Canada, to The Canadian Coordinating Office for Health Technology Assessment (CCOHTA), to a Regional Health Authority in Manitoba established under The Regional Health Authority Act, or to the Patented Medicine Prices Review Board.

(signature)

(Name and Title of Senior Company Official)